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TEST REPORT
Applicant : 3J Tech. Co., Ltd.
Manufacturer : 3J Tech. Co., Ltd.
EUT : Super Modem I1I
Model No. : SM_III
Serial No. : N.A.
Trade Mark . 3JTech
Rating : DC 8V, 1A Via Adapter

Measurement Procedure Used:
FCC Partl5 Subpart C, Paragraph 15.247

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test : Mar. 27~ Apr. 21, 2014

Frock 209

(Tested Engineer / Rock Zeng)

Amy Ping

(Project Manager / Amy Ding)

e i
/ /LLN
Approved & Authorized Signer : f e &

(Mdnager / Tom Chen)

Prepared by :
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT . Super Modem III

Model Number : SM_III
Test Power Supply : pC 8V, 1A Via Adapter

Adapter - Model: RSS1002-080080-W2-B
Input: AC 100-240V, 50/60Hz, 0.2A
Output: DC 8V, 1.0A, 8.0W Max.

RF Transmission : 2412MHz~2462MHz (802.11b/802.11g/802.11n(HT20))

Frequency 2422MHz~2452MHz ( 802.11n(HT40))
Channels : 11 For (802.11b/802.11g/802.11n(HT20))
7 For (802.11n(HT40))
Modulation 802.11b CCK
802.11g OFDM
802.11n MCS
Antenna Gain: : 0dBi
Applicant : 3J Tech. Co., Ltd.
Address : 2F, No.342 Fushing N Rd., Taipei, Taiwan
Manufacturer . 3] Tech. Co., Ltd.
Address : 2F, No.342 Fushing N Rd., Taipei, Taiwan
Factory : 3J Tech. Co., Ltd.
Address : 7F, No. 29, 169 Lane, Kang Ling Rd., 221, Shi Tse, Taipei County,
Taiwan
Date of receipt : Mar. 27,2014
Date of Test . Mar. 27~ Apr. 21, 2014

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1.2. Auxiliary Equipment Used during Test

PC - Manufacturer: DELL
M/N: OPTIPLEX 380
S/N: 1J63X2X
CE , FCC: DOC

MONITOR . Manufacturer: DELL
M/N: E170Sc
S/N: CN-00V539-64180-055-0UPS
CE, FCC: DOC

KEYBOARD . Manufacturer: DELL
M/N: SK-8115
S/N: CN-0DJ313-71616-06C-02XN
CE, FCC: DOC
Cable: 1m, unshielded

MOUSE . Manufacturer: DELL
M/N: M-UARDEL7
S/N: N/A
CE, FCC: DOC
Cable: 1m, unshielded

Printer : Manufacturer: Brother
M/N: MFC-3360C
S/N: N/A
CE, FCC:DOC

Power Line : Non-Shielded, 1.5m

VGA Cable : Non-Shielded, 1.5m

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

CNAS - LAB Code: L3503

Shenzhen Anbotek Compliance Laboratory Limited., Laboratory has been assessed
and in compliance with CNAS/CLO1: 2006 accreditation criteria for testing
laboratories (identical to ISO/IEC 17025:2005 General Requirements) for the
Competence of Testing Laboratories.

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 10, 2013.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the IC is maintained in our files. Registration 8058A,
February 22, 2013.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty
Radiation Uncertainty : Ur=4.3dB

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety

FCC ID: TS8SMIII

Shenzhen Anbotek Compliance Laboratory Limited
Page 7 of 90 Report No.: 201403920F

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4: 2009 and

FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results

The EUT has been tested according to the following specifications:

Standard Test Type Result Notes
FCC Part 15, Paragraph 15.107, 15.207 Conducted Emission Test PASS | Complies
FCC Part 15, Paragraph 15.247(b)(1) Peak Output Power PASS | Complies
FCC Part 15, Paragraph 15.247(a)(2) 6dB Bandwidth PASS | Complies
FCC Part 15, Paragraph 15.247(c) 100kHz Beglecllz&(lilc]ggg(;fSFrequency PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies
FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation - N/A
FCC Part 15, Paragraph 15.247(a)(1)(i11)) | Number of Hopping Frequency - N/A
FCC Part 15, Paragraph 15.247(a)(1)(iii) Time of Occupancy - N/A
FCC Part 15, Paragraph 15.247(c) Peak Power Density PASS | Complies

2.2. Description of Test Modes

The EUT has been tested under operating condition.
Software used to control the EUT for staying in continuous transmitting and receiving mode is

programmed.

[EEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps lowest data rate (worst case) are chosen for the final testing.
IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps lowest data rate (the worst case) are chosen for the final testing.
IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.
[EEE802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544  Fax:(86)755-26014772

www.anbotek.com
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2.3. List of channels:

v -available

X - tested
Number Frequency(MHz) 802.11 802.11
b/g/n b/g/n
(HT20) (HT40)

1 2412 N, X
2 2417 N,
3 2422 N, X
4 2427 N,
5 2432 J
6 2437 N, X X
7 2442 J
8 2447 ~
9 2452 J X
10 2457 ~
11 2462 J X

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3. Conducted Emission Test

3.1. Block Diagram of Test Setup

3.1.1. Block diagram of connection between the EUT and simulators

Test Receiver

ACmains &7 19y EUT

3.2. Power Line Conducted Emission Measurement Limits (15.207)

Frequency Limits dB(nV)
MHz Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~ 46*
0.50 ~ 5.00 56 46
5.00 ~ 30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3. Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission Measurement to
meet the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4. Operating Condition of EUT

3.4.1. Setup the EUT and simulator as shown as Section 3.1.
3.4.2. Turn on the power of all equipment.

3.4.3. Let the EUT work in test mode (Charging to adapter) and measure it.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3.5. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please
refer the block diagram of the test setup and photographs. Both sides of AC line are checked
to find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed according
to FCC ANSI C63.4-2003 on Conducted Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9KHz.
The frequency range from 150KHz to 30MHz is checked.

The test results are reported on Section 3.6.

3.6. Test equipment

Item Equipment Manufacturer | Model No. |Serial No.| Last Cal. Cal. Interval
L. Two-Line = b hde & Schwarz| ENV216 | 100055 | Apr. 23,2013 | 1 Year
V-network
2. |EMI Test Receiver| Rohde & Schwarz ESCI 100627 | Apr. 23, 2013 1 Year

3.

Compliance

RF Switching Unit Direction

RSU-M2 38303 | Apr. 23,2013 1 Year

3.7. Power Line Conducted Emission Measurement Results

PASS.

The frequency range from 150KHz to 30 MHz is investigated.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site:

1# Shielded Room

Operating Condition: ON
Test Specification: DC 8V, 1A Via Adapter
Comment: Live Line
Tem:25°C Hum:50%
SCAN TABLE: "Voltage (150K~30M)FIN"
Short Description: 150K-30M Disturbance Voltages
Level [dBuYV]
80
70
60
50
40~
30
20
10 | | | | | | |
| | | | | | |
| | | | | | |
150k 300k 400k 600k 800k 1M M 3m  4M 5M M 8M 10M 20M  30M
Frequency [Hz]
¥ x ®MES AT1403860104_fin
MEASUREMENT RESULT: "AT1403860104_fin"
3/27/2014 4:13PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.375000 34.90 20.1 58 23.5 QP Ll GND
0.492000 49.00 20.1 56 7.1 QP Ll GND
0.955500 40.80 20.2 56 15.2 QP L1 GND
1.684000 41.70 20.3 56 14.3 QP Ll GND
3.299500 37.30 20.4 56 18.7 QP L1 GND
4,640500 34.90 20.5 56 21.1 QP Ll GND
MEASUREMENT RESULT: "ATI403860104_fin2”
3/27/2014 4:13PM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.280500 34.00 20.1 51 16.8 RV L1 GND
0.483000 42,90 20.1 46 3.4 AV Ll GND
0.604500 35.80 20.1 46 10.2 AV L1 GND
0.847500 33.30 20.1 46 12.7 RV L1 GND
1.711000 35.50 20.3 46 10.5 AV Ll GND
2.795500 31.80 20.4 46 14.2 RV L1 GND

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: ON

Test Specification: DC 8V, 1A Via Adapter
Comment: Neutral Line

Tem:25°C Hum:50%

SCAN TABLE: '"Voltage (150K~30M)FIN"
Short Description: 150K-30M Disturbance Voltages

Level [dBuV]
80
70

60
50

40
30}
20
10

Frequency [Hz]

®x ®¥ ®xMES AT1403860103_fin

MEASUREMENT RESULT: "AT1403860103 fin"

3/27/2014 4:10PM

Frequency Level Transd Limit Margin Detector Line PE
MHzZ dBpv dB  dBnv dB
0.487500 52.10 20.1 56 4.1 QP N GND
0.573000 41.50 20.1 56 14.5 QP N GND
0.622500 40.00 20.1 56 le.0 QP N GND
0.879000 39.20 20.1 56 le.83 QP N GND
1.004500 37.00 20.2 56 19.0 QP N GND
1.697500 43.10 20.3 56 12.9 QP N GND

MEASUREMENT RESULT: "AT1403860103 fin2"

3/27/2014 4:10PM

Frequency Level Transd Limit Margin Detector Line PE
MHzZ dBpv dB  dBnv dB
0.487500 37.00 20.1 46 9.2 AV N GND
0.568500 26.70 20.1 46 19.3 AV N GND
0.604500 26.30 20.1 46 19.7 AV N GND
0.847500 23.90 20.1 46 22.1 AV N GND
1.729000 26.00 20.3 46 20.0 AV N GND
4.712500 24.20 20.5 46 21.8 AV N GND

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4. FCC Part 15.247 Requirements for DSSS & OFDM Modulation

4.1 Test Setup

EUT System Attenuator Test Receiver

4.2 6dB Bandwidth

a. Limit
For the direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.

b.Test Procedure
1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW = 100kHz, VBW =3*RBW =300kHz,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

c. Test Setup See 4.1

d. Test EQuipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 [Aug. 09, 2013 1 Year
2. | Preamplifier Instruments - \EMCOTIS3| 950100 |Aug. 09,2013 1 Year
corporation 0
3. |EMI Test Receiver| Rohde & Schwarz ESPI 101604  |Apr. 23,2013 1 Year
4. | DoubleRidged | Instruments |y o1151 351600 [Aug. 09,2013 3 Year
Horn Antenna corporation

EMI Test

5. Software SHURPLE N/A N/A N/A N/A
EZ-EMC

e. Test Results

Pass.

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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f. Test Data

Test mode: IEEE 802.11b

Channel Fr(el\(}lli{e;l)c y
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11¢g

Channel Fr(el\c/lllgél)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT20)

Channel Frf&lgg)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT40)

Channel Fr(el\c/lllgg)cy
Low 2422
Mid 2437
High 2452

Test Plots See the following page.

Bandwidth
(MHz)
11.76
11.72
11.76

Bandwidth
(MHz)
16.48
16.48
16.48

Bandwidth
(MHz)
17.68
17.68
17.68

Bandwidth
(MHz)
36.48
36.48
36.48

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772
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Test Mode: 802.11b---Low
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Test Mode: 802.11b---High
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Test Mode: 802.11g---Mid
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*VBW 300 kHz
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Test Mode: 802.11g---High
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Test Mode: 802.11n (HT20)---Low
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® *REW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz

Fef 15 dBm *ALt 30 4B SWT 5 ms

10

-0

10

Dz —-(18.2 B )
=T ' T
30

40

- 3+
ETSVENT v VW‘V"M

-0

J0

B

Center 2.437 GHz 4 MHz/ Span 40 MH=z
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Test Mode: 802.11n (HT20)---High

® *RBEW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz

Fef 15 dBm *ALt 30 4B SWT 5 ms

10

-0

10

- 20

SR P

- 30

40

bV A VNV S

-0

J0

B

Center 2.462 GHz 4 MHz/ Span 40 MH=z

Test Mode: 802.11n (HT40)---Low

® *REW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz

Fef 15 dBm *ALt 30 4B SWT 10 ma

-0

10

- 20

- 30

40

|- 50 H’gr' 5 I T

-0

J0

B

Center 2.422 GHz & MHz/ Span 60 MH=z
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Test Mode: 802.11n (HT40)---Mid

® *RBEW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz

Fef 15 dBm *ALt 30 4B SWT 10 ma

-0

10

» D1 ;E;;;N;?aj.; W A o 1

- 30

40

|- 50 iy VL‘"

-0

J0

B

Center 2.437 GHz & MHz/ Span 60 MH=z

Test Mode: 802.11n (HT40)---High

® *REW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz

Fef 15 dBm *ALt 30 4B SWT 10 ma

10

-0

10

- 30

40

o dao|

-0

J0

B

Center 2.452 GH=z & MHz/ Span 60 MH=z
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4.3. Maximum Peak output power test

a. Limit

The maximum peak output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt (30dBm).

2. Except as shown in paragraphs (b)(3) (i), (i1) and (ii1) of this section, if transmitting antenna of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator

shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

b. Configuration of Measurement

EUT DC block |ATT. Test receiver

c. Data Rates

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with 6.5Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT40: Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz) with
13.5Mbps data rate (the worst case) are chosen for the final testing.

d. Test Procedure

This test was according the kDB 558074  9.1.2:

1. This procedure may be used when the maximum available RBW of the measurement instrument
is less than the DTS bandwidth.

2. Set the RBW = 1 MHz.

. Set the VBW =3*RBW =3 MHz.

. Set the span=1.5*DTS bandwidth.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

. Use the instrument’s band/channel power measurement function with the band limits set equal to
the DTS bandwidth edges (for some instruments, this may require a manual override to select peak
detector). If the instrument does not have a band power function, sum the spectrum levels (in linear
power units) at intervals equal to the RBW extending across the DTS bandwidth.

O 01N n K~ W

e. Test Equipment
Same as the equipment listed in 4.2.

f. Test Results
Pass.

Shenzhen Anbotek Compliance Laboratory Limited
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g. Test Data
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2412 11.99 Pass
Mid 2437 11.63 30 1 Pass
High 2462 11.12 Pass
Test mode: IEEE 802.11g
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Rosult
Low 2412 10.11 Pass
Mid 2437 9.90 30 1 Pass
High 2462 9.47 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
Ch 1 Result
anne (MHz) (dBm) (dBm) | (watts) | -
Low 2412 9.88 Pass
Mid 2437 9.57 30 1 Pass
High 2462 9.04 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2422 9.39 Pass
Mid 2437 9.37 30 1 Pass
High 2452 8.96 Pass

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11b---Low

REW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z 3.17 dBm

Ref 15 dBm Att 30 dB SWT 2.5 ms Z2.412880000 GHz

Center 2.412 GHz 4 MHz/ Span 40 MH=z

Tx Channel
Bandwidth 20 MH=z Power 11.5% dBm

Test Mode: 802.11b---Mid

RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz 2.81 dBm

Ref 15 dBm Lttt 30 dB SWT 2.5 ms 2.4328040000 EHz
10 I
S
B /” ) TN
10 g <
2o /] A\
I
= | .,

]
- &0
- 70
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MH=Z Fower 11.63 dBm

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11b---High

REW 1 MH=z Marker 1 [T1 ]

VBW 3 MH=z 2.23 dBm
Ref 15 dBm ntt 30 dB SWT 2.5 ms 2.462960000 GH=z
10 T
-0 ///ﬂ,— M\i\\\
10

g =
T |20 /] A

Center 2.46Z GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHzZ Power 11.12 dBm

Test Mode: 802.11g---Low

RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz 0.324 dBm

Ref 15 dBm Att 320 dB SWT 2.5 ms 2.417200000 GHz

10

n

20 ,/ \

Center 2.412 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MH=Z Fower 10.11 dBm

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

Product Sofaty FCC ID: TS8SMIII Page 25 of 90 Report No.: 201403920F

Test Mode: 802.11g---Mid

REW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 0.05 dBm
Ref 15 dBm Lttt 30 dB SWT 2.5 ms 2.442280000 GHz
10
1
Lo — —
[ | ——
|15 // ™
MR |20
T | // N
30 -J/ \\_
| 40 il M b,
[T '\.ﬁ%
50
&0
- 70
&0
Center 2.437 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHzZ Power 9.90 dBm

Test Mode: 802.11g---High

RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz -0.32% dBm

Ref 15 dBm Att 320 dB SWT 2.5 ms 2.465120000 GHz

10

. / N\

Center 2.462 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MH=Z Fower S.47% dBm
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Test Mode: 802.11n(HT20)---Low

REW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z -0.05 dBm
Ref 15 dBm ntt 30 dB SWT 2.5 ms 2.413520000 GH=z
10
1
-0 F—ﬂnmm‘“——.ﬂ
| 10 //’ “\\\
L e / a

| 40 o

Center 2.41Z GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHzZ Power 9.88 dBm

Test Mode: 802.11n(HT20)---Mid

RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz -0.32% dBm

Ref 15 dBm Att 320 dB SWT 2.5 ms 2.438520000 GHz

10

20 ~ \C
== |

Center 2.437 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MH=Z Fower S.57 dBm
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Test Mode: 802.11n(HT20)---High

REW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz -0.9% dBm
Ref 15 dBm Lttt 30 dB SWT 2.5 ms 2.463600000 GHz
10
1
-0 ————
| e o ——
|10 /7 “\\
m 20 / \
2= | ., 7 \
40 d,ﬂ““dlw_
S et A
&0
- 70
&0
Center 2.46Z GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHzZ Power 9.04 dBm

Test Mode: 802.11n(HT40)---Low

RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz -3.71 dBm

Ref 15 dBm Att 320 dB SWT 2.5 ms 2.411680000 GHz

10

20 v \\

Center 2.422 GHz & MHz/ Span 60 MHz

Tx Channel
Bandwidth 40 MH=Z Fower S9.39 dBm
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Test Mode: 802.11n(HT40)---Mid

REW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z —-3.72 dBm
Ref 15 dBm ntt 30 dB SWT 2.5 ms 2.426560000 GH=z

Center 2.437 GHz & MHz/ Span &0 MHz

Tx Channel
Bandwidth 40 MH=z Power 9.37 dBm

Test Mode: 802.11n(HT40)---High

RBW 1 MHz Marker 1 [T1 ]
VBW 2 MHz -4.08 dBm

Ref 15 dBm Att 320 dB SWT 2.5 ms 2.444800000 GHz

10

20 / \\

Center 2.452 GHz & MHz/ Span 60 MHz

Tx Channel
Bandwidth 40 MH=Z Fower .96 dBm
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4.4. Band Edges Measurement

a. Limit
According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

b. Test Procedure

1. Conducted Method:

1) Set RBW=100KHz, VBW=300KHz
2) Detector=peak

3) Sweep time= auto

4) Trace mode=max hold.

2. Radiated Method:

1) The EUT is placed on a turntable, which is 0.8m above the ground plane.

2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.

3) EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

4) Peak detector: RBW=1MHz, VBW=3MHz, SWT=AUTO
Average detector: RBW=1MHz, VBW=10Hz, SWT=AUTO
The EUT is tested in 9*6*6 Chamber.

5) Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

Turntable 3m

\ EUT

'j_ Test
08m | 1m0 4m |:| / Receiver

P '
Ground Plane Coaszial Cable /

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Results
Pass.

e. TestPlots
See the following page.
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Test Mode: 802.11b ---Low

® *REEW 1 MH=z
*VBW 3 MHz

Fef 15 dBm *ALt 30 4B SWT 5 ms

-0

10

- 20

- 30

J0

- 1

Start 2.31 GHz 11 MEz/ Stop 2.42 GHz

Test Mode: 802.11b ---High

® *RBEW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz

Fef 15 dBm *ALt 30 4B SWT 5 ms

10 [y e

-0

i,

- 20 \"

D2 -£6.75 ::'E‘:}.\
30

40

- 50

-0

J0

¢ 3

Start 2.455 GHz 4.5 MEz/ Steop 2.5 GHz
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Test Mode: 802.11g ---Low

Fef 15 dBm *ALt 30 4B SWT 5 ms

T o

10

=21

- 30

40

| _ s o Y

-0

J0

¢ 3

Start 2.31 GHz 11.1 MH=z/ Stop 2.421 GHz

Test Mode: 802.11g ---High

® *RBEW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz

Fef 15 dBm *ALt 30 4B SWT 5 ms

40

\

-0

J0

- rar

Start 2.453 GHz 4.7 MEz/ Steop 2.5 GHz
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Test Mode: 802.11n (HT20) ---Low

® *REEW 1 MH=z
*VBW 3 MHz

Fef 15 dBm *ALt 30 4B SWT 5 ms
10 =
- | I
L UL —U. [ B
jvzey]
10
- 20 TR gy g e | 3

Y PRI BN WSV P NPT S S

-0

J0

¢ 3

Start 2.31 GHz 11.1 MH=z/ Stop 2.421 GHz

Test Mode: 802.11n (HT20)---High

® *RBEW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz

Fef 15 dBm *ALt 30 4B SWT 5 ms

10

-0

40

- 50 i T ;
d WMWWWW«’W

-0

J0

- rar

Start 2.453 GHz 4.7 MEz/ Steop 2.5 GHz
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Test Mode: 802.11n (HT40) ---Low

® *REEW 1 MH=z
*VBW 3 MHz

Ref 15 dBm *ACt 30 4B SWT 5 ms 2.363232000 GH=z
., Marker| 1 [ 1 .
zl411660p00 crz |ES
Marker| 2 [T1
e o T - 15 dBm
D1 -3.96 dBm .4 e
= U?V“\IWJ"WQR&
10 T
|- 20
Dz 23.96 <dpm f o
|

40 g 3DB
RO

}Eﬁf“ﬂhkaﬂu4hn~v~wL4“»4¢"“M

-0

J0

- i

Start 2.31 GHz 13 MHEz/ Stop 2.44 GHz

Test Mode: 802.11n (HT40) ---High

® *RBEW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz

Fef 15 dBm *ALt 30 4B SWT 10 ma
10 =
- |
-0
jvzey]
10

W}“"‘m* s e L, N

L \

-0

J0

¢ it

Start 2.445 GHz £E.5 MHz/ Steop 2.5 GHz
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Test Mode: 802.11b
2412MHz
Horizontal-PEAK:

1060 dBu¥./m
Limit- —_—
A
W 5
i T P N L
46
14
21 0.000 [MHz] 2420.000D
Freq. Reading Factar Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |@Buv/m)|@Buv/| (dB) |P¥=%"| em) | (deg) | ReEma®
1 2370.775| 53.31 256 | 5075 | 7400 | -2325 | peak
2 2390.000| 5205 | -251 | 4954 | 7400 | -2446 | peak
2400.000| 5754 | 249 | 5505 | 7400| -1895 | peak

Shenzhen Anbotek Compliance Laboratory Limited
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Horizontal-AV:

106.0 dBuV/m

Limit: —_—

AVG:

A

45
1 2
'1'—\_\—'_3
-14
21 0.000 [MHz) 2420.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(@Buv/m)|(@Buv/| (dB) |P¥=%"| (em) | (deg) | ReEMa®
1 2369.125| 42.37 256 | 3981 | 5400| -1419 | AVG
2390.000| 42.03 251 | 3952 | 5400| -1448 | AVG
3 2400.000] 51.21 249 | 4872 | 5400 528 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11b
2412MHz
Vertical-PEAK:

106.0 dBuV/m
Limit- —_—
M/JM:’/
1 o
WW
45
14
2310000 [MHz] 2420.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |"®"| @m) | (deg) | e
2350975 5377 -2.60 51.17 74.00 -22 .83 peak
2 23580.000( 52.85 -2.51 50.34 74.00 -23.66 peak
2400.000( 5943 -2.49 56.94 74.00 -17.06 peak
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Vertical-AV:
106.0 dBu¥/m
Limit- —_—
AVG:
45 /_}
1 2
— 3
14
210,000 [MHz) 2420.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(@Buv/m)|(@Buvr| (dB) |PF5°°7| em) | (deq) | REMA
2372150 4279 | 255 | 4024 | 5400| 1376 | AVG
2 2390.000| 4218 | -251 | 3967 | 5400| -1433 | AVG
3 2400.000| 5324 | 249 | 5075 | 5400| -325 | AVG
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Test Mode: 802.11b

2462MHz
Horizontal-PEAK:

106.0 dBuV/m
Limit- —_—
AVG:
1 rd
45 WW
-14
2455 000 [MHz]) 2500.000
Freq. Reading Factar Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |@Buvim)|(dBuv/| (dB) || @m) | (deg) | FEma
2483500| 5050 | 231 | 4819 | 7400| 2581 | peak
2 2489762 5173 | 229 | 4944 | 7400| -2456 | peak
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Horizontal-AV:

106.0 dBu¥/m
Limit: —_—
AVG-
45
1 2
14
2455 000 [MHz]) 2500.000
Freq. Reading | Factor | Result Limit [Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuVvim)|(dBuvi| (@B) |PZ°%"| ©em) | (deg | FEMa®
1 2483 500| 40.82 231 | 3851 | 5400| -1549 | AVG
2 2487 512| 4061 230 | 3831 | 5400| 1569 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11b

2462MHz
Vertical-PEAK:

106.0 dBu¥/m
Limit: —_—
AVG-
] EWW*W%
45 ot irum mem o]
-14
2455000 [MHz) 2500000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (aB) |PE°9T| (em) | (deg) | REMAK
1 2483500 50.36 231 | 4805 | 7400| -2595 | peak
2 24387850 52.40 230 | 5010 | 74.00| 2390 | peak
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Vertical-AV:
106.0 dBu¥/m
Limit: —_—
AVG-
45
1 2
-14
2455000 [MHz) 2500000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuVim)|(dBuv/| (dB) |7 m) | (ceg) | M
1 2433500 4095 231 | 3864 | 5400]| -1536 | AVG
2 2489.083| 40.68 229 | 3839 | 5400| 1561 | AVG
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Test Mode: 802.11g
2412MHz
Horizontal-PEAK:

106.0 dBuV/m
Limit: —_—
AVG:
4 2/\/_}
WM”WWWMMW
45
14
2310.000 [MHz) 2420.000
Freg. Reading | Factor | Result Limit [Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@Buv/im)|(dBuvi| (@B) |PZ°%"| ©em) | (degy | FEMa®
2369675 52.68 -2.56 5012 74.00 -23.88 peak
2 2390.000| &52.22 -2.51 49.71 74.00 | -24.29 peak
3 2400.000| 64.36 -2.49 61.87 74.00 | -1213 peak
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Horizontal-AV:

106.0 dBu¥/m

Limit: —_—
AVG-

-14

210,000 [MHz]) 2420.000
Freq. Reading Factar Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |“F°%°"| ©m) | (deg) | TEM
1 2373800| 4203 | 255 | 3948 | 5400 | -1452 | AVG
2390000| 4204 | 251 | 3953 | 5400 | -1447 | AVG
3 2400000] 5065 | 249 | 4816 | 5400| -584 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11g
2412MHz
Vertical-PEAK:

106.0 dBuV/m

Limit: —_—

45

-14

210,000 [MHz) 2420.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuvim)|(dBuv/| (dB) || em) | (deg) | REMA®
2374625 5400 | 255 | 5145 | 7400 | 2255 | peak
2 2300000 5244 | 251 | 4993 | 7400 | -2407 | peak
2400.000| 6644 | 249 | 6395 | 7400| -1005 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

106.0 dBuV/m

Limit: —_—
AVG-

14

210,000 [MHz]) 2420.000
Freq. Reading Factar Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |@Buvim)|(dBuv/| (dB) || @m) | (deg) | FEma
1 2372425 4222 | 255 | 3967 | 5400| 1433 | AVG
2 2390.000| 4233 | 251 | 3982 | 5400| -14.18 | AVG
3 2400.000| 5253 | 249 | 5004 | 5400| -396 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: TS8SMIIl  Page 46 of 90 Report No.: 201403920F

Test Mode: 802.11g

2462MHz
Horizontal-PEAK:

106.0 dBu¥/m
Limit- —_—
AVG-
Z
AR MW&W
14
2455 000 [MHz) 2500000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuvim)|(dBuv/| (dB) |P¥5€°"| em) | (deg) | REMA®
2483500 5119 | 231 | 4888 | 7400| 2512 | peak
2 2490 887| 5164 | 229 | 4935 | 7400 | -2465 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

106.0 dBu¥/m
Limit: —_—
AVG-
45
1 2
14
2455000 [MHz) 2500000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (aB) |PE°9T| (em) | (deg) | REMAK
2483500 4071 231 | 3840 | 5400| -1560 | AVG
2 2437850 40.56 230 | 3826 | 5400| 1574 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11g

2462MHz
Vertical-PEAK:

106.0 dBu¥/m
Limit: —_—
AVG-
£
Wwww
45
14
2455.000 [MHz]) 2500. 000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuv/m)|(@Buv/| (dB) |P¥°%°7| em) | (deg) | REMA™
1 2483500 51.19 231 | 4888 | 7400| 2512 | peak
2 2490.325| 51.89 229 | 4960 | 7400 | 2440 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:
106.0 dBu¥/m
Limit- —_—
AYGE: —_—
45
1 2
14
2455 000 [MHz) 2500000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (dB) |P¥=97| em) | (deg) | TEMa
2483500| 40.71 231 | 3840 | 5400| -1560 | AVG
2 2437625 4060 | 230 | 3830 | 5400| -1570 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)
2412MHz
Horizontal-PEAK:

106.0 dBu¥/m

Limit: —_—

/M\

45

14

210,000 [MHz]) 2420000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuv/m)|(@Buv/| (dB) |P¥°%°7| em) | (deg) | REMA™
1 2360325 52.83 | 258 | 5025 | 7400| 2375 | peak
2 2390.000] 5190 | 251 | 4939 | 7400| 2461 | peak
3 2400.000] 6026 | 249 | 5777 | 7400| 1623 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

106.0 dBuV/m

Limit: —_—
AVG:

® '_/_/
1 2
' —~

14
2310.000

[MHz) 2420.000

Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(@Buv/| (aB) |[PZ59| (em) | (deg) | M3

2358.950| 42.00 -2.58 3942 | 5400 | -1458 | AVG
2 2390.000| 42.08 -2.51 3955 | 5400 | -1445 | AVG
3 2400.000| 54.63 -2.49 5214 | 54.00 -1.86 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)
2412MHz
Vertical-PEAK:

106.0 dBuV/m

Limit: —_—

AVG:

=

45

14

210,000 [MHz) 2420.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@Buv/m)|(dBuv/| (@B) |°Z°%°"| em) | (deq) | REMa®
2372150 5292 | 255 | 5037 | 7400| -2363 | peak
2 2390.000| 5237 | 251 | 4986 | 7400| -2414 | peak
2400.000] 6099 | 249 | 5850 | 7400| -1550 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

106.0 dBuV/m

Limit: —_—
AVG:

14

210,000 [MHz) 2420.000
Freq. Reading | Factor | Result Limit [Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(@Buvr| (dB) |P=| em) | (geg) | TEMA
2358.050| 4217 | =258 | 3959 | 54.00| -1441 | AVG
2390.000| 42.11 251 | 3960 | 5400| -1440 | AVG
3 2400000 5458 | 249 | 5209 | 5400 -1.91 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)

2462MHz
Horizontal-PEAK:

1060 dBuV/m
Limit- —_—
AVG:
Z
46 WW
14
2455000 [MHz]) 2500000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |"®"| @m) | (deg) | e
2483500 51.09 | 231 | 4878 | 7400| 2522 | peak
2 2491563 5164 | 229 | 4935 | 7400| -2465 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

106.0 dBu¥/m
Limit- —_—
AVG- —_—
45
1 2
14
2455 000 [MHz) 2500000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(@Buvr| (dB) |P=%| em) | (deg) | TEMA
2483.500| 40.81 231 | 23850 | 5400| 1550 | AVG
2 2488300 4059 | 230 | 3829 | 5400| -1571 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)

2462MHz
Vertical-PEAK:

106.0 dBu¥/m
Limit: —_—
AVG-
1 z
45 WHWMWU\W
-14
2455000 [MHz) 2500000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuVim)|(dBuv/| (dB) |7 m) | (ceg) | M
1 2433500 51.19 231 | 4888 | 7400| 2512 | peak
2 2483.075| 51.75 230 | 4945 | 7400| 2455 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

Rebic ey FCC ID: TS8SMIIl  Page 57 of 90 Report No.: 201403920F

Vertical-AV:
1060 dBuV/m
Limit: —_—
AVEG:
45
1 2
14
2455.000 [MH=z) 2500.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(@Buv/| (dB) |"¥=%°"| em) | (deg) | REMa®
2483500 4082 | =231 | 3851 | 5400| -1549 | AVG
2 2487063 4061 | 230 | 3831 | 5400| -1569 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)
2412MHz
Horizontal-PEAK:

106.0 dBuV/m

Limit: —_—

3 AVG:

A

45

14

21 0.000 [MHz] 2420.00D
Freq. Reading Factar Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |@Buv/m)|@Buv/| (dB) |P¥=%"| em) | (deg) | ReEma®
1 2362.250| 5320 | -258 | 5062 | 7400 | -2338 | peak
2 2390.000| 6099 | 251 | 5848 | 7400| -1552 | peak
2400.000| 9368 | 249 | 9119 | 7400| 17.19 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

106.0 dBu¥/m
Limit- —_—
AYG:
3
45
1 JJ/Z
14
270,000 [MHz) 2420.000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (dB) |PZ=97| em) | (deg) | eI
2361425 4207 | 258 | 3949 | 5400 | 1451 | AVG
2390.000| 4899 | 251 | 4648 | 5400 | -752 | AVG
3 2400.000| 84.02 | 249 | 8153 | 5400| 2753 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)
2412MHz
Vertical-PEAK:

106.0 dBuV/m

Limit: —_—

3 AVG-
/g/“Wf“

W

45

-14

2N 0.000D [MHz) 2420.000

Freq. Reading | Factor | Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(@Buv/m)|(@Buv/| (dB) |77 | (em) | (deg) | ReEMa®

2348500 53.63 -2.61 5102 | 7400 (| -2298 | peak
2390.000( 81.03 -2.51 5852 | 7400 (| -1548 | peak
3 2400.000( 93.52 -2.49 9103 | 7400 17.03 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:
106.0 dBu¥/m
Limit- —_—
AVG:
] i
456
1
14
21 0.000 [MHz) 2420.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (aB) |PE°9T| (em) | (deg) | REMAK
2349050 41.89 261 | 3928 | 5400| -1472 | AVG
2 2390.000| 4819 251 | 4568 | 5400| -832 | AVG
3 2400.000| 82.80 249 | 8031 | 5400| 2631 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)

2462MHz
Horizontal-PEAK:

106.0 dBuV/m

Limit: —_—

AVG:

46

14

2455 000 [MHz] 2500 00D
Freg. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@Buvim)|(dBuv/| (dB) |P¥°9"| (em) | (geg) | TEME™
2483500 5926 | -231 | 5695 | 7400| -17.05 | peak
2 2493025 5406 | 229 | 5177 | 7400| 2223 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

106.0 dBuV/m
Limit- —_—
AYGE: —_—
45 \;
-'\__‘_‘_\_\42
:
-14
2455%.000 [MHz) 2500.000
Freg. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuvim)|(@Buvs| (dB) || em) | (gegy | EMA®
2483500 4679 | 231 | 4448 | 5400 952 | AVG
2 2489425 4214 | 229 | 3985 | 5400| -1415 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)

2462MHz
Vertical-PEAK:

106.0 dBu¥/m
Limik: —_—
AVEG: —_—
\1
“\_“ 2
WWMM
45
14
2455.000 [MHz) 2500000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(dBuv/| (dB) |P¥=¥"| @em) | (deg) | REMa®
2483500 6073 | 231 | 5842 | 7400| -1558 | peak
2 2492463| 5586 | 220 | 5357 | 7400 | -2043 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:
106.0 dBuV/m
Limit- —_—
AVG- —_—
45 \,1
K\__f
e— 0000
14
2455 000 [MHz) 2500000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@BuVvim)|(@Buv/| (@B) |P¥59"| (em) | (ceg) | TEME™
2483500 4768 | 231 | 4537 | 5400| 863 | AVG
2 2489650 4270 | -229 | 4041 | 5400| -1359 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4.5. Peak Power Spectral Density

a. Limit

1. For direct sequence systems, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

2. The direct sequence operating of the hybrid system, with the frequency hopping operation turned
off, shall comply with the power density requirements of paragraph (d) of this section.

b. Test Procedure
1. Place the EUT on the table and set it in transmitting mode. Remove the antenna from the EUT
and then connect a low loss RF cable from the antenna port to the spectrum analyzer.
2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 1.5MHz, Sweep=500s
3. Record the max. reading.
4. Repeat the above procedure until the measurements for all frequencies are completed.

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Setup
See 4.1

e. Test Results
Pass

f. Test Data
Please refer to the following data.

g. Test Plot See the following pages

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test mode: IEEE 802.11b

Channel Frequency PPSD > PPSD Limit Result
(MHz) (dBm/3KHz) (dBm/3KHz)  (dBm)
Low 2412 -17.52 - Pass
Mid 2437 -18.47 - 8.00 Pass
High 2462 -19.35 - Pass
Test mode: IEEE 802.11g
Frequency PPSD > PPSD Limit
Channel (MHz) (dBm) (dBm) (dBm) Result
Low 2412 -19.35 - Pass
Mid 2437 -21.10 - 8.00 Pass
High 2462 -21.92 - Pass
Test mode: IEEE 802.11n (HT20)
Frequency PPSD > PPSD Limit
Channel (MHz) (dBm/3KHZ) (dBm/3KHz) (dBm) Result
Low 2412 -22.72 - Pass
Mid 2437 -22.12 - 8.00 Pass
High 2462 -23.05 - Pass
Test mode: IEEE 802.11n (HT40)
Frequency PPSD > PPSD Limit
Channel (MHz) (dBm/3KHz) (dBm/3KHz) (dBm) Result
Low 2422 -21.70 - Pass
Mid 2437 -21.81 - 8.00 Pass
High 2452 -22.68 - Pass

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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802.11b CH--Low
® *REW 3 kH=z
Fef 10 4Bm *Att 25 4B \::': f-l?n'.:k}:[Z
L [ 2 |
1o
|-z0 | ]
WIM'WM 4 Wﬂ
C—Pl:l.l-er' 2.412 GH=z 1.764 MHz/ Span 17.64 MH=z
802.11Db CH--Mid
® *REW 3 kH=z
Fef 10 4Bm *Att 25 4B \::': f-l?n'.:k}:[Z
[ |
1o
A i
C—Pl:l.l-er' 2.437 GH=z 1.758 MHz/ Span 17.58 MH=z
Shenzhen Anbotek Compliance Laboratory Limited
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802.11b

802.11¢g

CH--High

® *REW 3 kHz
*WEW 10 kH=
Fef 10 dBm *Att 25 dB SWT 2 a
10
Lo E
1 PK
= |,
j i i u hu'l\uild I
SDE
s0 v
&0
o
-8
=30
Center 2.462 GHz 1.764 MHz/ Span 17.64 MHz
CH--Low
*REW 3 kHz
*WEW 10 kH=
Fef 10 dBm *Att 25 dB SWT 2.8 a3
10
Lo [ A ]
1 PK
= |,
—Z0
NWMUMM%MMM,MMVMW‘,}, "
an
3DB
s0 v
-8
=30

Center 2.412 GHz

2.472 MEz/

Span 24.72 MHz
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802.11¢g CH--Mid

® *REW J kHz
*VBW 10 kHz

Fef 10 dBm *Att 2B dB SWT 2.8 =

10

1 PK

20

o AMWMU@MNMM TXTRNN

50

J h

v W

-8

=30

Center 2.437 GHz 2.472 MEz/ Span 24.72 MH=z

802.11g  CH--High

® *REW J kHz
*VBW 10 kHz

Fef 10 dBm *Att 2B dB SWT 2.8 =

1 PK

-

L 1ad A.l.L,nﬂMuMu;mMM{fdm‘yWM N

50

i

W
o

-8

=30

Center 2.462 GHz 2.472 MEz/ Span 24.72 MH=z
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802.11n (HT20) CH—Low

*REW 3 kHz
*WVBEW 10 kH=z
Ref 10 dBm *Att 25 dB SWT 2.8 =8
10
0 E
1 PK
o= |,
20
Al nuihhjuualﬂx;éﬂt&ﬂj,wuhw_MNMan
40
50
&0 ‘u
— B
=30
Center 2.412 GHz 2.802 MHz/ Span 25.02 MHz
802.11n (HT20) CH—Mid
*REW 3 kHz
*WVBEW 10 kH=z
Ref 10 <Bm *Att 25 4B SWT 2.8 3
10
0 Ex
= | |,
20 r
40
50
=60 H'I
i Wy
-
-90
Center 2.437 GHz 2.502 MEzZ/ Span 25.02 MHz
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802.11n (HT20) CH—High

*REW 3 kHz
*WEW 10 kH=
Fef 10 dBm *Att 25 dB SWT 2.8 a3
10
Lo Ex
1 PK
=3 | .,
—Z0

W

Center 2.462 GHz 2.802 MHz/ Span 25.02 MHz

-8

=30

802.11n (HT40) CH—Low

*REW 3 kHz
*WEW 10 kH=
Fef 10 dBm *Att 25 dB SWT 6.2 a3
10
n | 2 |
1 PK
= |,
-
—3c
40 l
3DB
s0 v
&0 1 W
-8
=30
Center 2.422 GHz §.472 MHEz/ Span 54.72 MHz
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802.11n (HT40) CH—Mid

*REW 3 kHz
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Fef 10 dBm *Att 25 dB SWT 6.2 a3
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—3c
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SDE
50 v
&0 w
-8
=30
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802.11n (HT40) CH—High
*REW 3 kHz
*WVBEW 10 kH=z
Fef 10 dBm *Att 25 dB SWT 6.2 a3
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= |,
-
k
—3c
40
3DB
50 v
&0
-8
=30
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4.6. Radiated Emissions
4.6.1.1. Test Limits (< 30 MHZ)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter)  (meter)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

4.6.1.2. Test Limits (= 30 MHZ)

FIELD STRENGTH FIELD STRENGTH S15.209

of Fundamental: of Harmonics 30 - 88 MHz 40 dBuV/m
@3M

902-928 MHZ 88 -216 MHz 43.5
2.4-2.4835 GHz 216 - 960 MHz 46

94 dBuV/m @3m 54 dBuV/m @3m ABOVE 960 MHz 54dBuV/m

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. | Preamplifier Instruments | EMCOLIS3| 950109 |Aug 09,2013 1 Year
corporation 0
2. |EMI Test Receiver| Rohde & Schwarz| ESPI 101604  |Apr. 23,2013 1 Year
3. | DoubleRidged 1} Instruments )\ ryy 18| 351600  |Aug. 09,2013 3 Year
Horn Antenna corporation
Bilog Broadband VULB
4. Antenna Schwarzbeck (VULB9163 9163-289 Apr. 23,2013 3 Year
5. Pre-amplifier SONOMA 310N 186860  |Apr. 23,2013 1 Year
EMI Test
6. Software SHURPLE N/A N/A N/A N/A
EZ-EMC
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4.6.2. Test Configuration:
4.6.2.1. 9k to 30MHz emissions:

Turniable Im

\ EUT |

1 Test
Fecelver
0.8 m /
_ £
Ground Plane Coazxial Cable
4.6.2.2. 30M to 1G emissions:
]

Turntahle i

\ EUT i ltn to 4m
Test

Recever 0.8m ; ;

| 7
Ground Plane E Coaxial Cahle

4.6.2.3. 1G to 40G emissions:

Turntable 3m I

\ EUT

Test

0.8m It to 4m |:| / s

—— —
Ground Plane Coaxial Cahle /
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4.6.3. Test Procedure

The EUT is placed on a turn table which is 0.8 meter high above the ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. The EUT is set 3
meters away from the receiving antenna which is mounted on a antenna tower. The antenna can
be moved up and down from 1 to 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Measurements are made on 9KHz to 30MHz and 30MHz to 26GHz range with the transmitter
set to the lowest, middle, and highest channels.

All readings from 30MHz to 1GHz are quasi-peak values with a resolution bandwidth of
120kHz. All reading are above 1GHz, peak & average values with a resolution bandwidth of
IMHz.

The EUT is tested in 9*6*6 Chamber.

The test results are listed in Section 4.6.4.

4.6.4. Test Results
The EUT was tested on (Charging to adapter, WIFI Mode) modes, only the worst data of
(WIFI Mode) are attached in the following pages.
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Job No.: AT1403860F Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 8V, 1A Via Adapter
Test item: Radiation Test Temp.(C)/Hum.(%oRH): 24.3(C)/55%RH
Test Mode: WIFI Mode Distance: 3m
200 JdBu¥/m
Limit- —_—
Margin:
40 | g
H]
1 2 g 4

ul

30.000 40 L] G0 JO B0 [MHz) a00 400 500 GO0 700 1000.00D
No. (iﬂri(;} (5333';1”% (E%?rtﬁ)r (d%is\z':*.) (dLémulxtff OUEEE;M Detector | CTN | gy | Remark
1 1082667| 5254 | -2065 | 3189 | 4360 | -1161 | peak
2 1250086 5467 | 2208 | 3260 | 4360 | -1091 | peak
3 2503011| 5316 | -1866 | 3460 | 4600 | -1140 | peak
4 3750384| 4605 | 1335 | 3360 | 46.00| -1240 | peak
5 4805276| 4767 | 1153 | 3614 | 46.00| 986 | peak
6 8362441| 4457 | 585 | 3872 | 4600| 728 | peak
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Product Sofety

Job No.: AT1403860F Polarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: DC 8V, 1A Via Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: WIFI Mode Distance: 3m
200 dBu¥/m
Limit: —_—
M argin:
| ' :

hd, L

Jo.0o0 40 50 60 70 B0 [MHz]) oo 400 S00 G0O F0O 1 000 00D

No. (Efg} (Egﬁfflprﬁ) (Z%ﬁﬁ)r (d%is\;jflr:n {:lj_lliimul‘fff Ov?crléimlt Detector Wiﬁ?t d{?fer;e Remark

1 108.1076| 5202 | -1565 | 3637 | 4350 | -7.13 QP | 100 | 360

2 1438294| 5584 | 1843 | 3741 | 4350 | -609 | peak

3 180.0165| 5297 | -1685 | 3612 | 4350 | -7.38 | peak

4 250.3011| 5129 | 1404 | 3725 | 46.00| -8.75 | peak

5 501.1789| 4666 | 1094 | 3572 | 4600 | -1028 | peak

6 962.1622| 42.25 277 | 2948 | 5400 | 1452 | peak
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Product Sofety

Job No.: AT1403860F Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 8V, 1A Via Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2412MHz) Distance: 3m
0.0 dBu¥/m
Limit: —

Yl

e a-

=)

40

Bt

1000 DD 2000 3000 [MHz]) 5000 GOOO 7000 9000 9000 1 @000 D00
No. q';drﬁg} (ﬁéﬁﬂ'ﬂ% (Z%ﬁﬁ)r {dgi%jflrtn} (:lj_lli’lmul‘f’f Ov?crlé;mﬂ Detector H[i'r?ur::t d{iger:)e Remark
1 4825 000| 6293 334 | 6627 | 7400| -7.73 | peak
2 4825000 4810 334 | 5144 | 5400| -256 | AVG
3 7247 500| 46.59 848 | 5507 | 7400| -1893 | peak
4 7247 500| 236.34 843 | 4482 | 5400| 918 | AVG
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Product Sofety

Job No.: AT1403860F Polarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: DC 8V, 1A Via Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2412MHz) Distance: 3m
20.0 dBu¥/m

Limit- —_—

PR Jud
Y

=i

40

1000.000 2000 2000 [MHz) 5000 GOOO 7000 2000 9000 1 8000, 000
No. ;ﬁﬁ‘l—j (Egﬁ?xlpng} (E%?rt]?)r (d%is\z':*.} {<|1_|E’pmul‘5’f ov?éé;mlt Detector | "CON | (agy | Remark
1 4825000 6127 | 3234 | 6461 | 7400| -939 | peak
2 4825000] 4790 | 334 | 5124 | 65400| 276 | AVG
3 72476500 4750 | 848 | 5508 | 7400| -1802 | peak
4 7247500 3550 | 848 | 4398 | 5400 | -1002 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: TS8SMIII  Page 81 of 90 Report No.: 201403920F

Product Sofety

Job No.: AT1403860F Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 8V, 1A Via Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2437MHz) Distance: 3m
20.0 dBu¥/m
Limit: —_—
1

LYXY

40

1000.000D 2000 200D [MHz) 5000 G000 7000 800 9000 18000, 000
No. ﬂﬁ‘l}. (3533',23) (Z%?rt]?)r (dFéi?}?'ﬁn (dLlE.nJl\tff Ovﬁgéimlt Detector | "l | TGagy | Remark
1 4867.500| 6203 | 341 | 6544 | 7400| -856 | peak
2 4867500| 4813 | 341 | 5154 | 5400| 246 | AVG
3 7332500| 4508 | 858 | 5366 | 7400 | 2034 | peak
2 7332500| 3399 | 858 | 42567 | 5400| -1143 | AVG
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Product Sofety

Job No.: AT1403860F Polarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: DC 8V, 1A Via Adapter
Test item: Radiation Test Temp.(C)/Hum.( 24.3(C)/55%RH
%RH):
Note: 802.11b(2437MH?z) Distance: 3m
20.0 dBu¥/m
Limit: —_—

ALLT
Lal = m

e

FSM

40

1000, 00D 2000 3000 [MHz]) 5000 GOO0 7000 20009000 1 @000, 000
No. .:Eﬁ‘l} (ggﬁxdxlpng) (E%?rt]?)r (dFéiS\}fr'fn) (dLémulxtff Ov?éé_;mlt Detector | " | ag) | Remark
1 4867500| 6247 | 341 | 6588 | 7400| -812 | peak
2 4867500 4671 | 341 | 5012 | 5400| -388 | AVG
3 7332500| 4665 | 858 | 5523 | 7400 | 1877 | peak
4 7332500| 4096 | B58 | 4964 | 5400 | 446 | AVG
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Product Sofety

Job No.: AT1403860F Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 8V, 1A Via Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2462MHz) Distance: 3m
20.0 dBuV¥/m
Limit: —_—

ALLT
a2 a- o

()

P et

40

1000, 000 2000 3000 [MHz) 5000 6000 7000 20009000 18000.000
No. (Eﬁg} (5333',?”?} (S%ﬁﬁ)r (dgisvﬂ:n (c%lamul\fff Ovigéimlt Detector H[i'r?urft dﬁirge)e Remark
1 4910.000| 58.47 349 | 6196 | 7400| -12.04 | peak
2 4910.000| 4716 349 | 5065 | 5400| -335 | AVG
3 7375.000| 42.82 863 | 5145 | 7400| -2255 | peak
4 7375.000| 31.81 863 | 4044 | 5400| -1356 | AVG
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Product Sofety

Job No.: AT1403860F Polarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: DC 8V, 1A Via Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2462MH?z) Distance: 3m
0.0 dBu¥/m

Limit: —_—

FAF Jnd
el a- o

MW

40

1 000. 000 2000 2000 [MHz]) 5000 6000 7000 2000 9000 18000.000
No. (iﬁi'} (3333'3% (E%ﬁﬁ)r (dFéiSJ?'ﬁn;. (55%; OVEEHM oetector | "N | Gag) | Remark
1 4910.000| 6086 | 349 | 6435 | 7400| -965 | peak
2 4910.000| 4849 | 340 | 5198 | 5400| 202 | AVG
3 7375.000| 43.96 | 863 | 5259 | 7400 | 2141 | peak
4 7375.000| 3321 | 863 | 4184 | 5400| -12.16 | AVG
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5. PHOTOGRAPH

5.1. Photo of Conducted Emission Measurement

5.2. Photo of Radiation Emission Test
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APPENDIX | (EXTERNAL PHOTOYS)

Figure 1
The EUT-Oveall View

Figure 2
The EUT-Front View
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Figure 3
The EUT- Back View

Figure 4
The EUT- Port View
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APPENDIX II (INTERNAL PHOTOS)

Figure 5
The EUT-Inside View

Figure 6
PCB of the EUT View
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Figure 7

Figure 8
PCB of the EUT View
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Figure 9
PCB of the EUT View
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Figure 10
PB of te EUT Viw
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